A Town of Ayer
Board of Selectmen
Ayer Town Hall — 1* Floor Meeting Room
Ayer, MA 01432

Tuesday, October 1, 2013, 7:00pm

Meeting Agenda
(Page 1)

7:00pm CALL TO ORDER - Announcements; Review, Amend and Approve Agenda

Approval of Minutes
e August 22, 2013; September 3, 2013

PUBLIC INPUT

Fire Chief Robert Pedrazzi
e BOS Approval of FEMA Reimbursement Grant ($30,777.84 for Feb. 2013 Blizzard)

Mr. David Maher, Director. Department of Community and Economic Development
e Advocates Grant

e TIF Agreement for L3 Update
¢ Business Certificates Update

Ms. Cindy Knox, I.T. Systems Administrator
e Proposed Policy for I.T. Hardware/Software Acquisition

Mr. Mark Wetzel, DPW Superintendent
e Crabtree Wastewater Pumping Station Upgrade
[...]
named on the certificate and needed to be present to sign the certificate, it would be certified.



Business Certificate Renewals
The Clerk’s office would send out a renewal reminder to all businesses that are reaching their
expiration date not less than thirty (30) days prior to the expiration.
Renewal businesses would be informed of their upcoming “expiration” date and also informed of the
possible fine that could be levied, three hundred dollars ($300) for each month during which violation of
the renewal occurs.

Fees
Business Certificate Filing (includes one certified copy) $20.00
Withdrawals, Discontinuances, Changes (one certified copy) $ 5.00

All fees would be the same regardless of zoning type: industrial, commercial or retail

Background Information

Currently there are approximately 229 in town business without any business license
Currently there are approximately 29 businesses that expired at some month during 2011
Currently there are approximately 25 businesses that expire in 2012

Currently there are approximately 22 businesses that expire in 2013 and 28 in 2014

Recommendation

Currently there are more than 75% of the businesses in the Town of Ayer that do not possess a
business license. The Clerk’s office could consider a mailing that would start the renewals of all these
businesses for July 1* which would follow the fiscal calendar of the Town. This would get the largest
majority of the businesses on a four year cycle.

Continuing the process only 22 expirations would have to be mailed for renewal in 2013 and only 18 for
2014.

As new businesses are added they would become part of the mailing for the particular year that they
submitted any application for the business license.

Businesses that look to apply with less than 30 days left to the fiscal year could be held to the next
upcoming fiscal year to get the maximum amount of time allowed ( 4 years) for a certificate.
























MS. CINDY KNOX, L.T. SYSTEMS ADMINISTRATOR
Proposed Policy for L.T. Hardware/Software Acquisition

e Ms. Knox will appear before the BOS regarding the proposed DRAFT policy for L.T.
Hardware/Software Acquisition which was unanimously recommended by the 1.T.
Committee. (See Enclosed)



DEPARTMENT OF INFORMATION TECHNOLOGY [/T/deaX

Cindy Knox, Systems Administrator Town of Ayer, Massachusetts

(978) 501-5113 1 Main Street — Ayer, MA
****PROPOSED DRAFT (8-28-2013)****
Town of Ayer
Information Technology Acquisition Policy
Purpose:

The purpose of the Town of Ayer’s Information Technology Acquisition Policy is to facilitate and
ensure that all Town Departments are acquiring, purchasing, procuring, operating, and disposing of all
information technology hardware and software in a legal, efficient, secure, eco-friendly, and financially
responsible manner with the goal of maximizing the taxpayers’ funding of all Town information
technology.

Scope of Policy:

The Town of Ayer Information Technology Acquisition Policy covers all Boards, Commissions,
Committees, Departments, Elected Officials and Employees of the Town of Ayer. The Information
Technology Acquisition Policy does not supersede and/or substitute any pertinent Federal and/or State
Law.

Exempt from Policy:

Due to the unique legal and security requirements of the Ayer Police Department, the Ayer Police
Department is exempt from the Information Technology Acquisition Policy.

Administration of the Information Technology Acquisition Policy:

The LT. Systems Administrator under the direction of the Town Administrator is ultimately responsible
for the administration and implementation of the Information Technology Acquisition Policy.

The Information Technology Acquisition Policy may be amended by the Ayer Board of Selectmen upon
recommendation by the Town Administrator in consultation with the Town’s L. T. Systems Administrator
and/or I.T. Committee.

Definition of Information Technology:

For the purposes of this policy, Information Technology (I.T.) includes but is not limited to the
following:

e LT. Hardware to include (but not limited to): CPUs; Monitors; Printers; Scanners; Faxes;

Laptops; I-Pads; I-Phones; Mice; Keyboards; Projectors; Servers; Tablets; Flash drives; external
hard drives and other data storage devices; and/or other devices.

Page 1



e LT. Software to include (but not limited to): Operating System Software; Anti-virus
Software; Security Software; Programs; Web-Site Software; FB Software; and/or other software.

Acquisition of LT. Hardware and/or Software:

The acquisition of all LT. Hardware and/or Software by any Town entity covered under the Scope of
this policy shall be in accordance with MGL Chapter 30B (State Purchasing/Procurement Law) and/or
Sound Business Practices.

Any and all LT. Hardware and/or Software acquisitions must first be requested in consultation with the
I.T. Systems Administrator. The L.T. Systems Administrator has the authority to approve/revise/decline
any I.T. Hardware and/or Software acquisition which is not in the best interests of the Town of Ayer.

Any and all LT. Hardware and/or Software acquisitions must be signed off on by the L T. Systems
Administrator and the Town Administrator PRIOR to submission to the Town’s Accounting Office.

No I T. Hardware and/or Software acquisitions will be processed by the Town’s Accounting Office until
proper authorization from the LT. Systems Administrator and Town Administrator.

Upon acquisition of any and all LT. Hardware and/or Software, the I.T. Systems Administrator is
authorized to ensure the proper installation and use of said hardware and/or software.

Any and all L.T. Hardware and/or Software acquired by the Town of Ayer are the sole property of the
Town of Ayer. Each respective Town user is required to use the . T. Hardware and/or Software for
W Town purposes only and in accordance with the manufacturer’s specifications and uses.

Enforcement:

Any and all LT. Hardware and/or Software acquired without adhering to this policy will be deemed
invalid and will be sent back with all return fees; shipping fees; and/or restocking fees charged to the
offending entity (Department; Board; Commission; Committee, etc.)

Disposal of all I.T. Hardware and/or Software:

The disposal of any and all I. T. Hardware and/or Software shall follow MGL Chapter 30B. Any
disposals must be submitted in writing to the L. T. Systems Administrator for review and authorization.
The Town Administrator (Procurement Officer) must also review and authorize the disposal of any and
all L T. Hardware and/or Software.

Disposal shall be done in a legal, responsible, secure, eco-friendly manner with any disposal costs/fees
being charged to the entity disposing of the I.T. Hardware and/or Software.

Disposed 1.T. Hardware and/or Software under no circumstances shall be given to any Town Employee
and/or the Public.

M\ Approved by the Ayer Board of Selectmen on: DATE:

Page 2




MR. MARK WETZEL., DPW SUPERINTENDENT

Superintendent Wetzel will appear before the BOS regarding the following items (See Enclosed
Memo)

e Crabtree Wastewater Pumping Station Upgrade (See Enclosed)

o Sidewalk in front of 21 Main Street Update (See Enclosed)

e Proposed Changes to Industrial Pretreatment Permits (See Enclosed)

o DRAFT Wastewater NPDES Discharge Permit Update (See Enclosed)
















WWTF Organic Capacity Analysis
September 3, 2013

Permitting cycle as well as the ability to discharge BODs and TSS, on a pounds per day basis
rather than a concentration basis. Cains Foods will be requesting up to 25,000 gpd and Vitasoy
USA up to 150,000 gpd from the Town. CPF, Inc. and EPIC Enterprises will remain at their
current industrial permitted flow.

The Town’s WWTF treatment process currently consists of; wastewater passing through a
cyclone grit removal system, followed by an influent chamber. Wastewater then flows to a
clari-thickener, where primary solids are settled and removed, followed by anoxic and aerobic
basins, where biological treatment takes place. Following the aeration basins, alum is added for
phosphorus removal and wastewater then flows to secondary sedimentation tanks, where
biological solids are removed. Secondary sedimentation tank effluent is then pumped to
tertiary filters, for further solids removal. The final effluent is disinfected using ultraviolet light
(UV). The facility has maintained the ability to use chlorine for disinfection in the case where
the tertiary filter/UV system is offline. Chlorine may also be used for odor control. Residential
septage (pumped septic tank contents) is accepted from Ayer and surrounding towns. Septage
is ground and then added to the wastewater flow upstream of the grit removal system. Sludge
is stored in sludge holding tanks and periodically hauled to the Upper Blackstone Water
Pollution Abatement District (UBWPAD)} WWTF for incineration and final disposal.

The existing NPDES permit (no. MA0100013) allows the Town to discharge up to a total of 1.79
mgd to the Nashua River and includes the following effluent permit limits:

PARAMETER AVERAGE AVERAGE AVERAGE AVERAGE
MONTHLY WEEKLY MONTHLY WEEKLY
F!Dw P22 2L 22} SRR EERERE 1'79 MGD P22 22 2 2] )
BOD,
s 448 Ibs/Day 672 Ibs/Day 30 mg/I 45 mg/l
TSS
448 lbs/Day 672 Ibs/Day 30 mg/l 45 mg/|

In 2006 the Town’s WWTF was upgraded for phosphorus removal and denitrification and the
Main Pumping Station was upgraded with new pumps and a SCADA system. Shortly thereafter,
the Town entered into an Intermunicipal agreement with the DCC) to allow the Town to
discharge up to 800,000 gpd from the Main pumping station through a force main to the DCC's
WWTF. The Town not only has the ability to divert up to 0.80 mgd of flow but also 1,788
#/day of BOD s and 1,855 #/day of TSS to the DCC. Typically the Town diverts 0.10 mgd daily to
DCC from the Main pumping station.

Page 2 of 7



WWTF Organic Capacity Analysis
September 3, 2013

DATA REVIEW

The average daily flow to the WWTF is comprised of domestic, commercial and industrial flows,
septage and infiltration and inflow (i/1). Thirty six (36) months of WWTF Daily Monitoring
Reports {(DMR) were reviewed for the period June 2010 through June 2013 to evaluate the
twelve month rolling average daily flow and the influent BODs and TSS loadings. During the
study period, the influent data collected at the headworks of the WWTF was not influenced by
any recycle streams.

The WWTF design and current organic loadings are presented in Table 1.

Table 1
EXISTING WWTF DESIGN AND ORGANIC LOADINGS
Parameter Design Avg. Avg.
Influent Removal efficiency
(2010-2013) {2010-2013)

Flow (mgd) 1.79 1.23
BOD (#/day) 4,000 2,350 96
TSS (#/day) 4,000 3,420 98.5

The SIUs permitted and actual flows and loadings are presented in Table 2.

Table 2
PERMITTED FLOWS AND LOADINGS FROM SIUs
Actual Permitted | Permitted Actual | Permitted Permitted Actual
Permitted BODs BODs BODs TSS TSS TSS
Industry Flow . .
Flow (gpd) (epd) conc. loading Loading conc. loading loading
g (mg/t) | (#/day) | BOD, | (mg/t) | (#/day) (#/day)
Cains Foods * 10,000 0 400 33 0 400 33 0
CPF, Inc. 180,000 132,000 400 600 314 400 600 22
EPIC
Enterprises, 100,000 40,000 400 334 63 400 334 12
Inc.
Vitasoy USA 109,540 99,500 400 365 216 400 365 219
TOTAL 399,540 271,500 1,332 593 1,332 253

! Cains Foods has certified that it has not discharged industrial wastewater to the Town since December 2011 but

rather has shipped its segregated waste offsite.

The data is based on self-monitoring reports from the SiUs for the period 1/13 - 6/13 since this
data represents the most current conditions at the SIUs. The data also reveals that the SIUs are

discharging flows and loading to the Town well below permitted limits.

Page 3 of 7




WWTF Organic Capacity Analysis
September 3, 2013

EXISTING CONDITIONS AT THE WWTF

The NPDES permit requires permit holders to update its Facilities Plan should the average
monthly flow exceed 80 % of the design flow for a period of 90 consecutive days. The 80 %
design capacity of 1.79 mgd is 1.43 mgd and the 12 month rolling average is 1.23 mgd. For the
most part the rolling average indicates a consistent flow with the exception of months with
heavy rainfall events slightly increasing the rolling average for certain months. It is evident that
there were periods of high flows during the month of June 2013 and this was the only month in
the 36 month study period that indicated exceedences of the design flow of the WWTF.

As noted by the data, there is available hydraulic capacity at the WWTF when 100,000 gpd is
diverted to the DCC. The flows would be very near the 1.43 mgd (80 percent capacity) if 0.10
mgd were not diverted each day. The DMR data indicates that on one occasion in June 2013
400,000 gpd needed to be diverted to the DCC in order for the Ayer WWTF remain below the
80 % design monthly average flow since several days during this month exceeded the total
design flow of the plant.

The domestic flow is approximately 0.80 mgd. Domestic sampling conducted in 2008 as part of
the Headworks Loading Analysis by Hoyle, Tanner, indicated the domestic concentration to the
WWTF for BODs and TSS was 223 mg/L and 120 mg/L respectively. The domestic sampling
program included collecting samples at two locations at the junction of Highland and Lincoln
Street and on Groton Harvard Road for three consecutive days. These locations are devoid of
commercial and industrial users. Since the data is within typical literature values for domestic
wastewater, additional domestic sampling for these parameters was not conducted for this
analysis.

The WWTF must also maintain a minimum of 85 percent removal for both BODs and TSS.
According to the DMRs there are times when the maximum BODs load is over 6,000 #/day and
the TSS is over 9,000 #/day. However, these loadings did not cause the WWTF to violate the
NPDES permit. The fact that the WWTF did not violate permit is due to very high removal
efficiencies for both BODs and TSS, 96 % and 98.5 % respectively. For the purpose of calculating
the Maximum Allowable Headworks Loading for these parameters, the most conservative
removal efficiency over the 36 month study period was used, 92 % for BODs and 96 % for TSS.
The recent higher than average organic loadings in 2013 will be monitored through the Town’s
Industrial Pretreatment Program.

Septage was also sampled at the time of the 2008 Headworks Analysis and the contribution
from a typical 3,000 gallon septage truck was 4,700 mg/l for BODs and 10,000 mg/L for TSS.
Septage is accepted at the headworks of the WWTF and the volume of septage delivered varies
depending on the month. Typically many domestic septic systems are pumped in April/May and
October/November. A total of 108,000 gallons the month of May 2013 was accepted. The
average daily load accepted is on average 9,000 gpd.

Page 4 of 7



WWTF Organic Capacity Analysis
September 3, 2013

The Town does experience some |/l during wet weather months on the order of 0.1 — 0.15 mgd
and continues to conduct I/l removal work within target collection system subsystems.

CALCULATION OF THE MAXIMUM ALLOWABLE HEADWORKS LOADING

The Maximum Allowable Headworks Loading (MAHWL) indicates the maximum allowable
loading to the headworks for the WWTF to meet the NPDES criteria. For BODs and TSS the
NPDES permit limit of 30 mg/L is the limiting criteria since there is not a water quality standard
or a sludge disposal criteria for these two parameters. Inhibition, defined as causing
interference with the biological process was reviewed for the 36 month period. There have
been several instances of upset at the WWTF but substantial documentation did not prove that
the process upset was caused by an excessive organic loading. The documentation indicated
that the upsets to the biological process were caused by equipment mechanical malfunctions.

Using the USEPA Local Limits Development Guidance Manual, July 2004, the formula to
calculate the MAHWL is as follows:

MAWHWL BOD:s = 8.34 (30) (1.23)/ (1-.92) = 3,847 #/day